

## Formaldehyde Emission Summary High Pressure Laminate (HPL)

### REPORT NO. 14-HPL

**Company Name:**  
The Laminex Group

**Report Date:**  
25/2/2014

**Product Standard:**  
EN 438-7:2005

**Test Method:**  
EN 717-2:1994

**Specification Limits:**  
E1 =  $\leq 3.5$  mg/m<sup>2</sup>hr

Product	Result (mg/m <sup>2</sup> hr)
Chemical Resistant HPL	0.133
DiamondGloss HPL	0.110
Fire Retardant HPL	0.043
Fusion Surface HPL	0.268
Metallics HPL	0.073
Redback HPL	0.122
Squareform HPL	0.079
Vertical Grade HPL	0.082

**Testing completed and traceable to the following NATA accredited laboratory**  
The Laminex Group Technology Centre. NATA accreditation number 15305

Emission values stated are specific for the sample tested.

Authority:



Josh Smolenaers  
Laboratory Manager